COMPREHENSIVE PLANNING STUDIES

CITY OF
ROCKPORT



=
<I
oc
(O]
@)
oc
o
o
=
Qo
)
=)
o
S
i =
Q0
-
B
o<
= 0
20
<<
oz
w ==
=g
z...l
w O
i O
g a
(&
S K




ENRIQUE “RICK" HERNANDEZ, MANAGEMENT CONSULTANT

CARLOS COLINA-VARGAS, AICP & ASSOCIATES
PLANNING AND MANAGEMENT CONSULTANTS

Hon. Glenda Burdick, Mayor
and Hon. Members of the Rockport City Council
City of Rockport
P. O. Box 1059
Rockport, Texas 78381

RE: TCDP PLANNING/CAPACITY-BUILDING FUND CONTRACT #715 204;
ROCKPORT COMPREHENSIVE PLANNING STUDIES

Dear Mayor Burdick and City Council Members:

We are pleased to submit to you the accompanying report on Rockport's comprehensive
planning studies. The report summarizes a series of comprehensive planning studies
[...]
additional rates if either of the four entities increase their rates. In view of the
current and future water needs for the City of Rockport, the current water
rates to consumers should be adequate to meet the needs of .normal
operation and maintenance.

TABLE -4
City of Rockport, Texas

RESIDENTIAL WATER RATES IN ROCKPORT AND AREA CITIES
AVERAGE COST PER MONTH 1 RESIDENTIAL WATER RATE

CiTY inside City Outside City Inside City Outside City

Ingleside $31.45 $40.21 $9.05 $17.81 2,000 gal. min.
$2.80/1000 $2.80/1000  2k-10k gal.
$2.90/1000 $2.90/1000  10k-50k gal.
$3.00/1000  $3.000/1000 50k-100k gal.
$3.10/1000  $3.10/1000  100k-300k gal.

Aransas Pass $27.60 $33.00 $10.00 $13.00 2,000 gal. min.
$ 2.20/1000 $2.50/1000 Over 2,000 gal.

Rockport $22.09 $27.12 $8.58 $10.95 0-3,000 gal. min.
$1.93/1000  $2.31/1000  3k-20k gal.
$1.88/1000 $2.22/1000 20k-up

CITY Inside City Outside City Inside CRy Outside City

Portland $21.20 $31.80 $10.00 $15.00 3,000 gal. min.
$1.60/1000 $2.40/1000 3k-13k gal.
$1.55/1000 $2.32/1000  13k-25k gal.
$1.45/1000  $2.18/1000  25k-40k gal.
$1.40/1000 $2.10/1000  40k-80k gal.

Gregory $16.90 $27.85 $6.00 $13.00 2,000 gal. min.
$1.30/1000  $1.95/1000 2k-5k gal.
$1.40/1000 $1.80/1000  5k-10k gal.
$1.50/1000 $1.65/1000  10k-12k gal.
$1.05/1000 $1.58/1000  Over 12,000 gal.

Sinton2 $14.00 $18.00 $4.00 $8.00/1000 2,000 gal. min.
$1.25/1000 $1.25/1000  Over 2,000 gal.

" 1Based on residence using 10,000 gallons
2 Sinton uses well water. All other cities listed use water from Lake Corpus Christi and Choke Canyon Dam.

V-8



3.0 WATER SYSTEM PLAN

3.1

3.2

Community Goals and Objectives

These planning studies are based on goals and objectives. The definitions of the
goals and objectives and the primary purpose of these planning studies was
described in the Street System Pian of this report. Whenever possible, actions that
the elected officials and citizens of the City of Rockport may use to meet the stated
goals and objectives are recommended. This plan is intended as a guide that the
citizens of Rockport may use to help shape the physical, economic and social
character of the community and is adopted by and amendable through resoluticn of
the council,

This chapter outlines the goals and objectives that will guide the overall development
of a potable water system for the City of Rockport. Additional goals and objectives
that deal with other specific problems are included in the individual planning studies.

3.1.1 General Community Goals and Objectives
Goal: To provide a city-wide potable water storage and distribution
system that meets minimum state standards regarding quality,
quantity, pressure, and engineering specifications that promote
the heaith and safety of the community.

Objective: Provide for better distribution and fire protection by increasing
the water line sizes.

Objective: Provide a sufficient water supply for future needs and improve
distribution by increasing the ground storage facilities.

Recommended Water System Caplial Improvements Projects

Table IlI-5 lists proposed water system capital improvements projects to be
constructed over the next five years, estimated cost, and possibie funding sources.

Phase |

Phase Il

Phase il

TABLE Ii-5
Cily of Rockport, Texas

PROPOSED SHORT TERM WATER SYSTEM
CAPITAL IMPROYEMENT PROJECTS

Estimated Possible
Aclion —Cost Funding Sources

Replace existing 12" and 10" lines $280,000 Bonds, COBG
from State Highway 188 Pump Grants
Station with hew 16" line

Provide new 8" Loop on FM, 1781  $ 80,000 General Fund,
Bonds

Provide new 8" loop to serve Key $100,000 General Fund,
Allegro Bonds, CDBG
Grants
Estimated Possible

V-9



Phase iV Replace 2" and 4” lines with new $590,000 CDBG Grants
6" lines
Phase V Construct 1.5 million gallon storage
tank at lvy Pump Station $782,000 Bonds CDBG
Grants
LONG TERM CAPITAL IMPROVEMENT
PROJECTS
Estimated . Possible
Construct 16" water line along $1,058,000 Bonds CDBG
SH 35 By-Pass from FM 1069 Grants
to FM 3036




H SYX3L 'L¥0dMI0d v rHEUR) e | AR 1 1
“ NVId HILSYIN LHOJMOOH TSP S I MO L ML SN e i
3-8 # 3HNO S7X3L USIHHD .m:az.oo._...._.l.J.,. ke

L661 'B34 3ivd

878 03AIIHD

UL NMYHQ

3 _SHE_EI'

. ONIMIINIONT g
W3LSAS HILVM ONILSIXI vasne _

L009=_1  3WIS

THdY NOILdMI530 31va [A8 A3

' -
h 1 s
FLiE g
il k
o M_ _-w |
- ..n H
quEU w ” 4 —
2z % ‘Hoks ;
< S2% g1i11]

= Z H _
.MULLW__T |
coEz $35 :

r;T.C_U %

' x o o 8%
£§8=zz zzx I
¥ 20 E o) '

Sl seS5h5 v W
oomUxm.A -|I.-._

i T o [rel YR T s -
= —..
\\. r......l..t
I d .

e T

\

\- i bt ﬂ—
; AV 8 S ¥V S N ¥V o V I s P o
1 | IR

: . i eniimimy aivo) 2 E _

L
G AT
sz
228
go<

i nluls

=
L M‘.’”-/
/
L
S, O -
4]

o

PIAIED Y
BIES TR




g
z
Q
e
1Y
4
18
-1
A
-
]
>
@
I
o«
: o
[=]

L]
gls|3|?®
Sk o
- L

ot T
| W
Wil -
N} i
£ ]
2152|¢
Ihl:)()g

LEGEND

ROCKPORT ETJ LINE

- FULTON ETJ LINE
EXISTING WATER LINE
FIRE HYDRANT
WATER VALVE

FULTON CITY LIMITS LINE

CITy OF ROCKPORT

Pop 4.7_’53

ROCKPORT CITY LIMITS LINE

-
- — —
— i — —
- —

J/'

EXISTING WATER SYSTEM

ROCKPORT, TEXAS

FIGURE # Bt
ROCKPORT MASTER PLAN

"URBA

)

Ei 3
Lig |t
Z5 [t
T
Z & |
e :'

t

T
1 ,0056085.10




L8661 823 TFLvQ

S¥X31 T1HOd»I0H

Wb=eLBLTiE) rd

wit-mEnn -
SEEA=FIIL ML ST SAWIDSELD UDWY'S WIMINYAS DL

i
/ §
B

\

L by T %.hm#d«:gm o Foex il HSEMT ENAN0D. - . n/_" ANuM
dAN AMYND ONIHE3I3INIONI m_d.l..w mm ¥
'NVId H3LYM Q3SOdOHd v adn: LT
oY HOLLHISQ vl waw]  009F.F WIS . - - e
i
i i mmmw
E ; & mmm
5y : : mmw
= Leb R
g2 ¢ 2 _ __m_mww
z SEyC b m it il
GG .o % Ews : mmmmum
m.nmﬂ-ﬂ_ WWMD — mw“mn
[ @9 _&
$¢ 35 ETge :
coS5h5 9 )
EEgcc ECER ..\-rlr.-._

DI LR - LR

cabi
FOAE HE T

Ganaryl
Ty

Py for I L -k PO T LI P

il |

L

Poritin e g I i Ky

i)
- .

Flame ¥ fapn £ ™ e miph i

SRt ST




(T

LLEHIMI 1]

|RHH L HRHIUTG DTS £ T A LT

0 (56D 5 BT D

1 2 ) O ) D

iH,

F g e P
A e G
¥ 3 ot 5 14

e RPN

IHpLI
MLLEN,

1.
111}

1

H II'ITI

g
g
£
[
3
)
v
&
&
>
&
[ g
2
YRR
gl = o
- o | W
stz |H
33&.:,__;
e |
€| I
S15]%|%

LEGEND

ROCKPORT CITY LIMITS LINE
ROCKPORT ET# LINE
FULTON CITY LIMITS LINE

FULTON ETJ LINE F—-

EXISTING WATER LINE
FIRE HYDRANT /’

WATER VALVE K
PROPUSED WATER Lry'

CITY OF ROCKPORT
Pop 4,733

-y —— — —

- — - —

FRanCED THR0UgH THE TR OEFum Ml
o HOLSet AMD SR TY AFY S

el 15 97

FIGURE # B-2:
AOCKPORT MASTER PLAN
ROCKPORT. TEXAS

PROPOSED WATER PLAN

URBAR

ENGINEEF

<

FAX (5120 am 0001

PUS CHRIET, TEXRL

(a2 =)

<

1725 SONTNER POiBOK S338.0OMMUS CRstST, X, 78406~ 438}
{5154~ 1

E

SHEET

0GB NG, |
% 615_6@95.10 .







TABLE OF CONTENTS

Page

WASTEWATER SYSTEM
1.0  Wastewater System Inventory V-1
1.1 Review of Prior Studies and Existing Data V-1
12  Existing Wastewater Collection & Treatment System V-1
1.3  Standards & Design Criteria V-2
2.0 Wastewater System Analysis V-2
2.1  Noted Problem Areas vV-2-5
30 Wagstewater System Plan
3.1  Community Goals and Objectives V-5
3.2  Capital Improvement Projects V-5
40 Tables
4.1  Table IV-1 Design Data for Existing Wastewater Facilities IV-3
4.2 Table 1V-2 City Wastewater Flows 1994 - 1995 V-3
43  Table 1V-3 City Effluent Quality Under Existing Permit V-4
4.4  Table IV-4 Proposed Short Term Wastewater System

ital Irn5provement Projects V-5
45  Table V-5 Lift Stations and Capacities V-6
5.0 Figures

5.1 Figure IV-1 Existing Wastewater System
5.2  Figure IV-2 Wastewater System Plan

URBAN
ENGINEERING

P.O. BOX 6355 » CORPUS CHRISTI, TEXAS 78466-6355



IV. WASTEWATER SYSTEM

WASTEWATER SYSTEM INVENTORY

1.0

1.1

1.2

Review of Prior Studles and Existing Data

a. A Facilities Plan and Master Sanitary Sewer Plan was prepared for the City of
Rockport by Urban Engineering in May, 1981 and October, 1987 and a
Sewer Capital Improvement Program was prepared in 1989. A Sewer System
Evaluation Survey was also prepared in May, 1981. In March, 1991 and
November, 1995, Urban Engineering prepared an Engineering Report for
modifications to the wastewater treatment plant and a Preliminary Feasibility
Report for improvements to the wastewater treatment plant. The 1995
Preliminary Feasibility Report was funded by the Texas Water Development
Board. A Planning Study for Regional Wastewater Reuse was prepared for
the San Patricio Municipal Water District by Naismith Engineering in July,
1994. This Study was also funded by the Texas Water Development Board.

b. Final Design for Improvements to the Rockport Wastewater Treatment Plant:
A final design and construction contract for modifications to the Rockport
Wastewater Treatment Plant is expected to be completed by Urban
Engineering during the early part of 1997.

Existing Wastewater Collection and Treatment System

The wastewater collection and treatment system is comprised of 4 inch through 21
inch collection lines, 33 lift stations and a treatment plant. (Figure IV-1) Most of the
planning area has access to the collection system.

The wastewater treatment plant is located on the west side of Farm to Market Road
2165 approximately 1200 feet south of the intersection of Farm to Market Road 2165
and Enterprise Boulevard in Aransas County. The plant is operated under NPDES
Permit No. TX0022152 and Texas Natural Resource Conservation Commission
(TNRCC) Permit No. 10054-01. The plant discharges into Tule Ditch, then to Tule
Lake, then into Little Bay which discharges into Aransas Bay Segment 2471 of the
Bays and Estuaries. The hydraulic capacity of the plant is 1.57 MGD with a 2-hour
peak of 3,270 GPM (4.71 MGD). The plant utilizes the complete mix (modified)
activated sludge process. The treatment unit consists of a grit removal bar screen unit
with manual bar screen, mechanical fine screen and dual grit removal basins, a plant lift
station, dual aeration basins, dual clarifiers, chlorine contact chamber and Parshail
flume. Waste sludge is processed through a thickener, aerobic/digester and drying
beds. The current discharge permit has a 10 milligrams per liter (mg/l) limit on
biochemical oxygen demand (BODs ) and 15 mg/l limit on total suspended solids
(TSS) (Table IV-3).

As is the case with many other cities, the Rockport wastewater collection and
treatment system is operated by a combined Water and Sewer Department. This
department has seven employees, one of whom has an “A” sewer license, three
have a “B” sewer license, one has a “C" sewer license, and the others are not
certified.

As stated above, there are 33 lift stations serving the Planning Area. These stations,
with location and capacity, are summarized in Table IV-5. There are five main stations
which collect the inflow and deliver it to the treatment plant. The five main lift stations
are as follows:

VIi-3



Lit Station No. 1 iocated on Gagon Street is equipped with 3 pumps rated at 35 Hp
and 1,100 galions per minute with a capacity of 1.58 MGD.

Lift Station No. 2 located on Austin Street is equipped with 2 pumps rated at 40 Hp
and 1,750 gpm with a capacity of 1.67 MGD.

Lift Station No. 3 located on Farm to Market Road 1781 is equipped with 2 pumps
rated at 20 Hp and 480 gpm with a capacity of 0.7 MGD.

Lift Station No. 10 located in Country Club Estates No. 1 is equipped with 2 pumps
rated at 14 Hp and 642 gpm with a capacity of 0.925 MGD.

Lift Station No. 12 located in Country Club Estates No. 3 on Augusta Street is
equipped with 2 pumps rated at 14 Hp and 665 gpm with a capacity of 0.960 MGD.

The combined capacity of these five lift stations is 6.7 MGD.
1.3 Standards and Design Criterla

The wastewater treatment plant was designed with the complete mix (modified)
activated sludge process using the regulations adopted by the Texas National
Resource Conservation Commission as outiined in Chapter 317, Design Criteria for
Sewerage Systems and the United States Environmental Protection Agency
regulations for Nationai Pollutant Discharge Elimination System as published in the
Federal Register as 40 GFR Part 125. The discharge permit under which the
wastewater plant is currently operating requires treatment to provide an effluent
having no more than 10 mg/A BODs, 15 mg/1 TSS, 3 mg/l Ammonia Nitrogen and 4 mg/
limitation on Dissolved Oxygen.

The Rockport WWTP is receiving an average of 1.2 MGD of wastewater which
equates to 76% of the existing plant design average flow capacity. Current TNRCC
regulations require that initiation of a design and pianning of expansion to the facilities
take place when the average monthiy flow exceeds 75% for three consecutive
months. The City of Rockport has received a TWDB loan to expand the WWTP from
1.57 MGD to 2.50 MGD with a peak 2-hour factor of 2.5. Construction is scheduled to
begin in June, 1997 and be completed by October, 1998.

2.0 WASTEWATER SYSTEM ANALYSIS
2.1 Noted Problem Arcas

2.1.1 Existing Wastewater Flow: As stated above, the Rockport WWTP is
receiving an average of 1.2 MGD of waslewater which is 76% of the plant
capaclty . Cumment TNRCC reguiations require that a planned expansion take
place when this ooccurs. T 0 alleviale this problem, the City of Rockport plans
to complete the expansion by the end of 1998.

2.1.2 Infiitration: Based on an annual average daily flow of 1.03 MGD and the
peak day flows of 1.95 MGD and 1.89 MGD in May and October of 1995 there
is an indication of excessive infiltration during wet weather conditions. This
type of infittration and inflow is indicative of loose or missing manhole lids
within creek basins or infiltration of those sewer line joints. Most of the
collection system for the city is Vitrified clay pipe that is 25-30 years oid. This
pipe is in deteriorating condition and contributes most of the infiltration. The
current sewer system needs to be upgraded not only to mitigate the
infiltration problems, but to benefit the entire community.

Vi-4



2.1.3 Soil and Terrain Conditions: The soils in the planning area are typical of
the South Texas Gulf Coast. The topography is relatively flat with soils
consisting primarily of sands, sandy loan and coastal clay. The terrain is flat
with elevations of the planning area ranging from sea level to 15 feet above
mean sea level. The natural water table was found to be 2 feet 1o 5.5 feet
below the ground surface. With this type of soil, the location and amount of
leakage is hard to determine. A smoke testing system could pinpoint major
points of leakage and inflow,

TABLE IV-1
Cily of Rockport, Texas

DESIGN DATA FOR EXISTING WASTEWATER TREATMENT FACILITIES

Design Capacily
Average Daily Flow: 1.57 MGD
2-Hour Peak Flow: 3,271 gpm (4.71 MGD)
Aeration Basins
Slze: (2) 45" long x 20.33' wide x 14.25' s.w.d.
(1) 24’ long x 20.33 wide x 14.25 s w.d.
Detention Time: 7.6 hrs, at average flow
Clariffer
Size: 58 dia. x 11" s.w.d.
Surface Area: 2,642 s.f.
Volume: 29,062 c.f. or 217,384 gal.
Chlorine Contact Chamber
Volume: 14,579 ¢ {. or 109,051 gal.
Detention Time at Peak Flow: 33.3 minutes

TABLE Jv-2
City of Rockport, Texas

WASTEWATER FLOWS 1994 - 1995

Date 30-Day Avg. Avg. Daily Peak Day Peak Day
Daily Flow * Flow/Capita Flow * Flow/Capita
(MGD) (gpdc) (MGD) {(gpdc)

12/94 0.890 67 1.420 107
1/85 0.950 72 1.010 76
2195 0.850 64 1.240 93

. 3795 1.180 89 1.860 140
4/35 1.010 76 1.180 89
5/95 1.010 76 1.950 147
6/95 1.080 81 1.280 86
7195 1.160 87 1.510 114
8/95 1.030 78 1.360 103
9/95 1.020 77 1.190 g0
10/95 1.010 76 . 1.890 143
11795 1.110 84 1.800 136

* Based on 1996 population of 13,258,




TABLE V-3

2.1.5

2.1.6

2.1.7

City of Rockport, Texas
EFFLUENT QUALITY UNDER EXISTING 10-15 PERMIT 1995
Date BODs BODs TSS TSS pH
30-Day Avg. Max. Day 30-Day Avg. Max, Day Range
{(mgh) (mgA) (mg) {mg/)
12/94 23 3 4.8 7 7.2-74
1/85 33 5 4.9 10 7.0-75
2/85 23 4 53 11 7.0-7.4
3/85 25 4 3.6 7 7.0-7.4
4/95 3.0 5 4.9 8 7.1-74
- 5/85 2.6 4 3.6 10 7.1-74
6/95 2.2 3 4.3 14 7.0-75
7195 2.4 4 29 5 6.9-71
8/95 23 5 43 9 6.9-7.2
9/95 2.4 3 5 8 6.8-7.1
10/95 2.7 5 2.9 4 8.7-7.1
11/95 2.0 2.0 4.2 7 6.7-7.3
Average 25 3.9 42 8.3 7.0-7.4
2.1.4 Industrial Waste and Special Treatment Facilities: There is no

industrial waste introduced ino the City's wastewater system and therefore
there are no special treatment facilities needed.

Operational Procedures: Routine operational procedures consist of